

Name of PGD	Ref	Department	Staff Group working under PGD
Glyceryl Trinitrate CSN	CSN-GTN-SPY-01.2018	Cardiology	Nurses
Salbutamol Metered Dose Inhaler		A&E	Nurses
Hyoscine Butylbromide	RAD-HYOSCINE-2018.4.A	Radiology	Nurses and AHPs
Gadoxetic Acid Primovist	RAD-PRIMOVI/2018.4.A	Radiology	Nurses and Radiographers
Gadobutrol Gadovist	RAD-GADOVIST.2018.4/A	Radiology	Nurses and Radiographers
Proxymetacaine Hydrochloride	OPH-PROXY.2018.1.A	Ophthalmic Day	Nurses
Tetracaine Hydrochloride OPH	OPH-TETRACAIN.2018.1.	Ophthalmic Day	Nurses
Cyclopentolate Single Use Eye Drops	OPH-CYCLO-2018.1.A	Ophthalmic Day	Nurses
Diclofenac single use eye drops	OPH-DICLOFEN.2018.1.A	Ophthalmic Day	Nurses
Botulinium Toxin OPH	OPH-XEOMIN.2018.1	Ophthalmic Day	Nurses
Tropicamide Single Use Eye Drops	OPH-TROP-2018.1.A	Ophthalmic Day	Nurses
PGD Proxymetacaine Hydrochloride	OPH-PROXY/2018.1/A	Orthoptics	Nurses
Lidocaine 1 percent Injection	MAMM-LIDO2018	Radiology	Radiographers
Lidocaine 1 percent with Adrenaline	MAMM-LIDO.ADR2018	Radiology	Radiographers
Klean Prep for Bowel Clearance	BCSP-Klean-Prep-2018.4	Bowel Screening	Nurses
Flumazenil Gastro 2018	CORP-GASTRO-FLUMAZ.2014v3	Gastroenterology	Nurses
Midazolam 2mg in 2ml Injection	Gastro-Midaz/2014.v3	Gastroenterology	Nurses
Maxitrol	OPH-MAXITROL.2018.1/A	Ophthalmology	Nurses
Chlordiazepoxide at Triage in the Emergency Department		A&E	Nurses and AHPs
Lidocaine 2 percent injection within Haematology Procedures		Haematology / Oncology	Nurses and AHPs
E-Z Paque in Dysphagia	SLT-EZP/2018.1/A	Speech & Language	Speech & Language therapists
Paed Paracetamol 120mg-250mg suspension 500mg tablets and soluble tablets	COM/PAED-PARA/2018.2.A	Paediatrics	Nurses and AHPs
Administration of First Dose Meropenem	HAEM-MEROPv3	Haematology / Oncology	Nurses
First Dose Piperacillin with Tazobactam Haematology	HAEMWARD-TAZOCINv3	Haematology / Oncology	Nurses
Meropenem IV for suspected Netropenic Sepsis HAEM-MEROP v3	HAEM-MEROPv3	Haematology / Oncology	Nurses
Adrenaline Epinephrine Injection Endoscopy 2019	CORP_GASTRO-Adrenaline for injection during endoscopy 2019v2	Bowel Screening	Nurses and AHPs
Gastrographin for Contrast Enema RAD-02 2018	RAD-02	Radiology	Radiographers
Hyperkalaemia wiht soluble insulin in glucose Critical Care	ITU-Insulin10-Glucose50-2016.08.A	Critical Care	Nurses
Severe Hypoglycaemia with Glucose Critical Care	ITU/Glucose10/2016.08b	Critical Care	Nurses
Aspirin 300mg tablets Cardiac Nurses	CPPA-ASP-2017.1.A	Cardiology	Nurses
Clopidogrel Tablests for Cardiac pre-admission nurses	CPPA-CLOP.2017.1.A	Cardiology	Nurses
E-Z Paque for small bowel follow through	RAD-EZP/2019	Radiology	Radiographers
E-Z HD for Barium Swallow - meal	RAD-EZHD/2018.2/B	Radiology	Radiographers
Furosemide for Radionocluid Renograms	RAD-FUROS/2019.4/A	Radiology	Radiographers
Moviprep for large bowel clearance prior to bowel cancer screening	CORP-BCSP-MOVPREP.2	Bowel Screening	Nurses and AHPs
Chloramphenicol 0.5 percent eye drops	CORP-OPH-CHLORA/2019	Ophthalmic Day	Nurses and AHPs
Phenylephrine Hydrochloride 2.5 percent single use eye drops	CORP-OPH-PHENYL/2019	Ophthalmic Day	Nurses and AHPs
Omnipaque SLT 2019	CORP-SLT-Omnipque 2019	Speech & Language	Speech & Language therapists
Metoclopramide 10mg Cardiac Specialist Nurses	CSN-METO-2019.2.A	Cardiology	Nurses
Sodium Chloride 0.9 percent Gastro 2019	CORP-GASTRO-LIFTING POLYPS 2019.2	Bowel screening	Nurses and AHPs
Entonox Gastro 2019	CORP-GASTRO-Entonox 2019v3	Bowel screening	Nurses and AHPs
Moviprep prior to colonoscopy and sigmoidoscopy Gastroenterology Unit		Gastroenterology	Nurses and AHPs
Heparin Injection for Cardiac Speciliast Nurses	CSN-HEP-2019.2.A	Cardiology	Nurses
Lidociane 1 percent Injection PICC	COMMIT LIDO 2019	Community	Nurses
PGD Chloramphenicol	CORP-OPH-CHLORA/2019.2	Ophthalmology	Nurses and AHPs
Mydriaserit Ophthalmic Insert	OPH-MYDRIASERT2019.1	Ophthalmic Day	Nurses and AHPs

Povidone Iodine 5 percent Minims	OPH-IODINE/2019.1	Ophthalmic Day	Nurses and AHPs
Fondaparinux Injection CSN 2019	CSN-FOND-04/2019	Cardiology	Nurses
Aspirin 300mg Cardiac Specialist Nurses 2019	CSN-ASP-04/19	Cardiology	Nurses
Clopidogrel for Cardiac Specialist Nurses 2019	CSN-CLOP-LOAD-04/2019	Cardiology	Nurses
Ticagrelor Cardiac Specialist Nurses 2019	CSN-TICAG-LOAD-2019.1A	Cardiology	Nurses
Tenecteplase Injection Cardiac Specialist Nurses 2019	CSN-TICAG-LOAD-2019.1A	Cardiology	Nurses
Morphine 10mg Injection Cardiac Specialist Nurses 2019	CSN-MORPHINE 04/2019	Cardiology	Nurses
PGD Entonox Emergency Department 2019	CORP-ED-ENTON-2019.1	A&E	Nurses and AHPs
EMLA RAD 2019	RAD-EMLA/2019.3/A	Radiology	Nurses and Radiographers
Ibuprofen 100mg Suspension 200mg and 400mg tablets	PAED-IBU-2019.4.A	Paediatrics	Nurses and AHPs
Paracetamol PAED-PARA-2019	PAED-PARA.2019.14.A	Paediatrics	Nurses and AHPs
LMX4 Lidocaine PAED-LMX4-EMLA	PAED-LMX4-EMLA-2019.	Paediatrics	Nurses and AHPs
Adrenaline Epinephrine PAED-EPI	PAED-EPI.2019.5.A	Paediatrics	Nurses and AHPs
PAED-HEPARIN TIVAD 2019.5.A	PAED-HEPARIN-TIVAD2019.5.A	Paediatrics	Nurses and AHPs
Heparin Sodium PIC or TIVAD	10HeparinPL/T2019.4.A	Paediatrics	Nurses and AHPs
Nitrous Oxide and Oxygen Entonox ENTON 2019	CORP-APS-ETON.2019	Acute pain service	Nurses and AHPs
IV Paracetamol Gynaecological Patients 2019	CORP-SAU-PARAIV2019	SAU	Nurses and AHPs
First Dose Gentamicin IV Haematology Patients 2019	HAEM-GENTv5	Haematolog / Oncology	Nurses
Lidocaine 2 percent Injection Dermatology	DERM-LIDO 2018.1	Dermatology	Nurses and AHPs
Lidocaine 2 percent with adrenaline epinephrine injection	DERM-LIDOADR2018.1	Dermatology	Nurses and AHPs
Clobetasol Propionate Dermovate Ointment	DERM-Clobet/2018.1/	Dermatology	Nurses and AHPs
Alteration of Pancreatin adult Cystic Fibrosis patients	CORP-Pancreatin 2019.1	Cystic Fibrosis	Nurses and AHPs
Nebulised Salbutamol Cystic Fibrosis Patients	CORP-Salbutamol 2019.1	Cystic Fibrosis	Nurses and Physiotherapists
Heparin for flushing Cystic Fibrosis patients	CORP-Heparin 2019.1	Cystic Fibrosis	Nurses
Sodium Chloride Cystic Fibrosis patients	CORP-SodChlor 2019.1	Cystic Fibrosis	Nurses
Transvasin Cystic Fibrosis patients Ear Lobe Blood Gas	CORP-Transvasin 2019.1	Cystic Fibrosis	Nurses and AHPs
Tranexamic Acid for Acute Haemoptysis Cystic Fibrosis Patients	CORP-Tranexamic 2019.1	Cystic Fibrosis	Nurses
EMLA Cream Cystic Fibrosis patients	CORP-EMLA 2019.1	Cystic Fibrosis	Nurses
Ioversol Optiray		Radiology	Radiographers
Lidocaine 10 percent spray Gastrointestinal Endoscopy	CORP-GAS-LIDOC-2019.2	Gastroenterology	Nurses and AHPs
Sodium Chloride 0.9 percent Gastro	CORP-GASTRO-LIFTING-POLYPS 2019ve	Gastroenterology	Nurses and AHPs
Nitrous Oxide ENTONOX Gastro	CORP-GASTRO-Entonox2019v2	Gastroenterology	Non-Medical Endoscopists
Adrenaline injection during endoscopy	CORP-BASTRO-ADRENALINEfor injections during endoscopy	Gastroenterology	Nurses and AHPs
Cyclopentolate 1 percent and 0.5 percent single use eye drops 2020	ORP-CYCLO.2020.1	Orthoptics	Orthoptists and Optometrists
Lidocaine 2 percent with adrenaline Mammography 2020	CORP-MAMM-LIDO/ADR2020	Radiology	Radiographers
Cleen Ready enema BCSP 2020	CORP-BCSP-Cleen Ready-To-Use Enema	Bowel screening	Nurses and AHPs
Rheumatology Methylprednisolone Acetate	CORP-Rheumatology-Methylprednisolone Acetate April 2019	Rheumatology	Nurses and AHPs
Dalteparin Podiatric Surgery 2019	Pod.Dalt.5000-2019.1	Podiatry	Podiatrists and Podiatric Surgeons
Salbutamol 5mg nebulised in ED RAT-Triage	CORP-ED-SALAB-2019.	A&E	Nurses and AHPs
Speech Lido 2019	SPEECH LIDO plus PHENYL 2019.1	Speech and Language	Speech and Language Therapists